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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: R J4d lo/zele’

| Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50’

| Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01°

“| Description: SILT (MH)

Remaoarks:

11-0CT-2007 15:53:38
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 9800 psf Water Content, % 31.36 32.99
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 84.22 91.66
Compression Index: 0.17 Saturation, % 85.97 108.31
Diameter: 2.5 in Height: 1 in Void Ratio 0.97 0.81
LL: 66 PL: 37 Pi: 29 GS: 2.66
Project: Vogtle COL Location: B-3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ (I /o /20/4))
Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°
| Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.071’

‘| Description: SILT (MH)
Remarks: Cr= 0.016
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HY I o 20/

77

| Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

| Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01’

Description: SILT (MH)

Remarks: Cr= 0.016
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Overburden Pressure: 9900 psf Water Content, % 31.36 32.99
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 84.22 91.66
Compression Index: 0.17 Saturation, % 85.97 108.31
Diameter: 2.5 in Height: 1 in Void Ratio 0.97 0.81
LL: 66 PL: 37 Pl 29 GS: 2.66
Project: Vogtle COL Location: B-3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ I [0 /30/d

-| Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°

E Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.01’
| Description: SILT (MH)

Remarks: Cr= 0.016
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Project: Vogtle COL
Boring No.: B-3013

Sample No.: UD-1

Test No.:

7515

Soil Description: SILT (MH)

Remarks:

W ~Jo U WN -

Cr= 0.016
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pst
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. 6e+004
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Final
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in

0.002891
0.0103
.01542
.02394
.03161
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.05329
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Project No.:

6141060286

Checked By: HJ

Depth:
Elevation:
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98.50"
122 .01°

Coefficient of Consolidation

Sq.Rt.
ftr2/sec

.14e-005
.01e-005
.33e-005
.47e-005
.02e-005
.50e-004
.75e-004
.20e-004
.75e-004
.64e~004
.36e~-004
.77e-004
.74e-004
.65e-004
.93e-005
.02e-004
.10e-005
.24e-006
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Log
ft~2/sec

.00e+000
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.53e-004
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.00e+000
.00e+000
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.S1e-004
.83e-004
.70e-004
.00e+000
.96e-004
.37e-005

Ave.,
ft~2/sec

6.14e-005
8.01e-005
8.89e-005
9.48e-005
9.51e-005
1.52e-004
1.75e-004
1.20e-004
1.75e-004
1.64e-004
1.36e-004
1.88e-004
1.82e-004
1.74e-004
6.39e-005
2.02e-004
3.80e-005
6.48e-006



~0.00

CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 1 of 18
Stress: 100. psf
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Project: Vogtie COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

{ Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

1 Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01’

| Description: SILT {MH)

Remarks:

Thu, 11-0CT-2007 15:53:38
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 2 of 18

Stress: 500. psf
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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

-+ Sampie No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

| Test No.: 7515

Sampie Type: Undsiturbed

Elevation: 122.01°

Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:53:38

973 of 1625




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 18
Stress: 1000. psf
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Project: Vogtle COL Location: B-3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ

.| Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°

Q Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.071’
Description: SILT (MH)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 18
Stress: 2000. psf
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Project: Vogtle COL Location; B-3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ

4 Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°
Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.01°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 18
Stress: 4000. psf
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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

=-| Sample No.: UD-1

Test Date: 5/22/07

Depth: 88.50°

Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01’

‘| Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:53:38
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o
o

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 18
Stress: 8000. psf
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Project: Vogtle COL Location: B-3013 Project No.: 8141060286

Boring No.: B-3013 Tested By: BM Checked By: HJ

i Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50’

| Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.01"

1 Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 18
Stress: 2000. psf
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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

i Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

{ Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01°

Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:53:38
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 18
Stress: 500. psf
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Project: Vogtle COL Location: B-3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ

Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°

Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.01"
Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 18
Stress: 1000. psf
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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

s | Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01°

1 Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:53:39

980 of 1625




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 18
Stress: 2000. psf
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Project: Vogtie COL Location: B~3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ

Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50’

kTes’c No.: 7515 Sample Type: Undsiturbed Elevation: 122.01’
Description: SILT (MH)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 18
Stress: 4000. psf

X o
v >

STRAIN, %
w
o

Ijlllllll]lll!!l'liIl|lI|l|||lllllili(ll\lll!|Illllllllllli

[ R 1 gl { gl 1 T N N N |

I}lllllIIIlllllilllllllllIlIlIll']!T1Tl||T

3.7
3.8 =
3.9 i e
0.01 100 1000
TIME, min
3.3 -] 8NN SO N N N I B | 1 | S U S O A T | ]‘ | N N N O L.l | L.l | TN N S N | ' | TS OO S S N N : Lol Lol L1 -
% 2
IO R S N ——— S ————— 2
3.5 £
5 : =
=z E =
=z 3.6 =
e - o
= 3 C
n 3 c
3.7 =
e R U N E
s BB gy 1 ) ] : : -
E . AR OR R g @.M%,_W“@;Mw@ﬁ PN O ,@u@\ gy E
3.9 - T T T ! LA N U N S A T B | | 2NN N A I B N ! LI I EE N N R N | | T T T T T T 17T J LA A AR R N R R | .
0 2 4 6 8 10 12
SQUARE ROOT of TIME, min
Project: Vogtle COL Location: B-3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°
Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.01"
Description: SILT (MH)
Remarks:

982 of 1625

Thu, 11-0CT-2007 15:53:39




3.7

3.8

STRAIN, %

4.3

3.7

3.8

39

%

STRAIN,

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 18
Stress: 8000. psf
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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

{ Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01’

1 Description: SILT (MH)

Remarks:
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3.5

CONSOLIDATION TEST DATA

Constant Load Step: 13 of 18

TIME CURVES

Stress: 16000 psf
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Project: Vogtle COL

Location: B-3013

Project No.: 61410680286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01’

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 18
Stress: 32000 psf
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Project: Vogtie COL Location: B-3013 Project No.: 6141060286

Boring No.: B-3013 Tested By: BM Checked By: HJ

.| Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°

est No.: 7515 Sample Type: Undsiturbed Elevation: 122.01°

| Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 15 of 18

Stress: 64000 psf
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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B~3013

Tested By: BM

Checked By: HJ

Sampte No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01'

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 18
Stress: 16000 psf
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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

-1 Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01’

Description: SILT (MH)

Remarks:
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9.0

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 18
Stress: 4000. psf
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Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

| Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

1 Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01°

1 Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:53:39
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 18 of 18
Stress: 1000. psf
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Project: Vogtle COL Location: B-3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ
| Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°
Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.01"
Description: SILT (MH)
Remarks:
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CONSOLIDATION TEST DATA
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SUMMARY REPORT
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Project: Vogtle COL

Location: B-3013

Project No.: 8141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

4 Sample No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

1 Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 31.36 32.99
Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 84.22 91.66
Compression Index: O Saturation, % 85.97 108.31
Diameter: 2.5 in Height: 1 in Void Ratio 0.97 0.81
LL: 66 PLy 37 Pi: 29 GS: 2.66

Project: Vogtle COL

Location: B-3013

Project No.: 6141060286

Boring No.: B-3013

Tested By: BM

Checked By: HJ

Sampie No.: UD-1

Test Date: 5/22/07

Depth: 98.50°

Test No.: 7515

Sample Type: Undsiturbed

Elevation: 122.01’

Description: SILT {MH)

Remarks:

Thu, 11-0CT-2007 15:53:50
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3013 Project No.: 6141060286
Boring No.: B-3013 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 5/22/07 Depth: 98.50°'
Test No.: 7515 Sample Type: Undsiturbed Elevation: 122.01°
Soil Description: SILT (MH)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End SRt Log Sqgs Rt . Log Ave.
psf in % min min ft"2/sec ft"2/sec tt"2/sec
1 100 0.002891 0.963 0.29 0.1 0.0 6.14e~005 0.00e+000 6.14e-005
2 500 0.0103 0.948 103 Oy 0.0 8.01e-005 0.00e+000 8.01e~005
3 1e+003 0.01542 0.938 1.54 0.1 0.1 8.33e~-005 9.53e~-005 8.89e-005
4 2e+003 0.02394 0.922 2.39 0.1 Ol 9.47e-005 9.50e-005 9.48e-005
5 4e+003 0.03161 0.907 3.16 0.1 0.0 7.02e~-005 1.47e-004 9.51e~005
6 8e+003 0.04164 0.887 4.16 0.0 0.0 1.50e-004 1.53e-004 1.52e-004
7 2e+003 0.03782 0.894 3.78 0.0 0.0 1.75e-004 0.00e+000 1.75e-004
8 500 0.03193 0.906 3.19 0.0 0.0 1.20e-004 0.00e+000 1.20e~-004
9 1e+003 0.03239 0.905 3.24 0.0 0.0 1.75e~-004 0.00e+000 1.75e~-004
10 2e+003 0.03559 0.899 3.56 0.0 0.0 1.64e-004 0.00e+000 1.64e-004
11 4e+003 0.03854 0.893 3:..85 0.0 0.0 1.36e-004 0.00e+000 1.36e-004
12 8e+003 0.04268 0.885 4.27 0.0 0.0 1.77e-004 2.03e-004 1.89e~-004
13 1.6e+004 0.05329 0.864 5133 0.0 0.0 1.74e-004 1.91e-004 1.82e~004
14 3.2e+004 0.07072 0.830 7.07 0.0 0.0 1.65e-004 1.83e~004 1.74e-004
15 6.4e+004 0.1046 0.763 10.46 0.1 0.0 3.93e-005 1.70e-004 6.39e-005
16 1.6e+004 0.09982 0.772 9.98 0.0 0.0 2.02e-004 0.00e+000 2.02e-004
1/ 4e+003 0.09015 0.791 9,02 012 0.0 2.10e-005 1.96e-004 3.80e-005
18 1e+003 0.08115 0.809 8.12 1.1 0.3 4.24e-006 1.37e~005 6.48e-006
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ [{4 fp/;;y/_.."

=

.1 Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

1 Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

| Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:15
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.15e+004 psf Water Content, % 27.56 28.31
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 91.1 98.66
Compression Index: 0.14 Saturation, % 87.52 107.89
Diameter: 2.5 in Height: 1 in Void Ratio 0.85 0.71
LLy 52 PL: 27 Pl: 25 GS: 2.70

Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ /17 16 /20/oT

Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50"

Sample Type: Undisturbed

Elevation: 100.28’

; ACTEC Test No.: 7520

Description: CLAY (CH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:40:53
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ /{ﬁ /G/:?d/(f—

—

Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28'

“MACTEC

1 Description: CLAY (CH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:41:06
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.15e+004 psf Water Content, % 27.56 28.31
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 91.1 98.66
Compression Index: 0.14 Saturation, % 87.52 107.89
Diameter: 2.5 in Height: 1 in Void Ratio 0.85 0.71
LL: 52 PL: 27 Pl: 25 GS: 2.70
Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ /\(j /b/&;/c‘“‘
| Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°
-~/ | Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28’

| Description: CLAY (CH)
Remarks: Cr= 0.018
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ

Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28'

Soil Description: CLAY (CH)
Remarks: Cr= 0.018

Applied Final Void Strain T50 Fitting Coefficient of Consclidation

Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

pst in % min min ftr2/sec ftr2/sec ft~2/sec

1 100 0.00104 0.848 0.10 0.5 0.0 1.20e-005 0.00e+000 1.20e-005
2 500 0.00566 0.840 0.57 0.2 0.1 3.03e-005 5.57e-005 3.92e-005
3 1e+003 0.0088589 0.834 0.89 0.1 0.0 5.11e-005 0.00e+000 5.11e-005
4 2e+003 0.01606 0.820 1.61 0.3 0.1 1.65e-005 3.84e-005 2.31e-005
5 4e+003 0.02537 0.803 2.54 0.2 0.1 3.40e-005 6.40e-005 4.44e-005
6 8e+003 0.03907 0.778 3.91 0.2 0.1 3.50e-005 5.59e-005 4.31e-005
7 2e+003 0.03374 0.788 337 0.1 0.0 4.46e-005 0.00e+000 4.46e-005
8 1e+003 0.03055 0.794 3.05 0.3 0:..2 2.06e-005 2.29e-005 2.17e-005
9 2e+003 0.03141 0.792 3.14 0.4 0.0 1.36e-005 0.00e+000 1.36e-005
10 4e+003 0.03415 0.787 3.42 0.7 0.0 7.27e-006 2.01le-004 1.40e-005
11 8e+003 0.03942 0.777 3.94 0.4 0.0 1.35e-005 0.00e+000 1.35e-005
12 1.6e+004 0.05497 0.748 5..:50 0.1 0.0 4.87e-005 1.84e-004 7.70e-005
13 3.2e+004 0.07464 0.712 7.46 (7% } 0.0 3.75e-005 1.63e-004 6.09%e-005
14 6.4e+004 0.1019 0.662 10.19 0,2 0.0 2.65e-005 1.03e-004 4.,22e-005
15 1.6e+004 0.0978 0.669 9.78 0.0 0.0 1.55e-004 0.00e+000 1.55e-004
16 4e+003 0.08777 0.688 8.78 0.2 0.0 2.84e-005 0.00e+000 2.84e-005
17 1le+003 0.07661 0.708 7.66 1.1 1.3 4.23e-006 3.70e-006 3.95e-006
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STRAIN, %

STRAIN, %

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17
Stress: 100. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286

Boring No.: B-3015 Tested By: BM Checked By: HJ

| Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50"

< | Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28"

“ Description: CLAY (CH)

Remarks:
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-0.2

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 2 of 17

Stress: 500. psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

1 Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

| Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28°

Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:15
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 3 of 17

Stress: 1000. psf
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Project: Vogtie COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

1 Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

7 | Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28'

| Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:15
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0.6

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 4 of 17

Stress: 2000. psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

4 Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

| Description: CLAY {CH)

Remarks:

Thu, 11-0CT-2007 15:54:16
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ
- Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°
| Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28’

{ Description: CLAY (CH)

Remarks:
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2.0

2.5

STRAIN, %

3.0

3.5

STRAIN, %

4.0

4.5

5.0

Il 1 il 1

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 6 of 17

Stress: 8000. psf

vl 1 [ S e

[N N W B A ! {

|Il|l|l|||lll1[llllIllllllll|IIIlI|ll|l'l|l||llllilr|Trl‘|1

T T ; T ; T li l T l ; I T Il T T ; T I i T ;i I T ; T l T li T i T T 1 171 ;
0.01 0.1 1 10 100 1000
TIME, min
j’ 1 1 i ] 1 i 1 | 1 1 1 L 1 1 1 1 1 ] I 11 11 L1 1 l Bl 1 1 1 1 i 1 1 1 1L 1 1 L 1 1 L 1 l‘ 1 1 ] i i 1 1 1 1
= rrT 171 1 171717 i T r 1 r 11t 171 i 1 11 171 1rrT i 1 17T T 17 1T 1T7 i T 1 1T 1 T 17T T l rr 1115 v 1T s
0 5 10 15 20 25 30

SQUARE ROOT of TIME, min

Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

| Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

| Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28°

‘| Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:16
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ
.| Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°
Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28"
Description: CLAY (CH)
Remarks:
1004-of-1625
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3.0

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 8 of 17

Stress: 1000. psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HdJ

.| Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

A [ Test No.: 7520

Sampie Type: Undisturbed

Elevation: 100.28’

Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:16
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B~3015 Tested By: BM Checked By: HJ
.+ Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°
| Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28'
| Description: CLAY (CH)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286

Boring No.: B-3015 Tested By: BM Checked By: HJ

.| Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

| Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28’

‘| Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA

Constant Load Step: 11 of 17

L Ililll! Il

TIME CURVES

Stress: 8000. psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

| Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

i Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:16
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W
w

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 17
Stress: 16000 psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: 8-3015 Tested By: BM Checked By: HJ
. -/ Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°
| Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28’

‘| Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
Constant Load Step: 13 of 17

TR B S B A | !

TIME CURVES

Stress: 32000 psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

| Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

| Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:17

1010 of 1625




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 14 of 17

Stress: 64000 psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

.+ Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50"

| Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

Description: CLAY (CH)

Remarks:

Thu, 11~-0CT-2007 15:54:17
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 17
Stress: 16000 psf
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Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50’

i Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28'

1 Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:17
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286

Boring No.: B-3015 Tested By: BM Checked By: HJ

- Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

A | Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28'

1 Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ

{ Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28’

| Description: CLAY (CH)
Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT

T R R S | ! L ll!llll 1 I} | N ISR N B S

1~O 1 i

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

| IS T S SN I S N D |

=)
©
|

VOID RATIO
@]
[o4]
P T S T T N S T A 0 Y S W= W

o
N
J

lllIIIIII!IIIIIIlllllf]flllll!llrllllll

I S e A == I S )

0.6 e — DR 0
100 1000 10000 100000

10’3 ' Il T S S S R Il ! P SR S S S | i 1 | PR (S Lo | [ NS
i " . v S . i

1 1 11131l
T T TTTITIT

—
@]
S

T T IIFIH!

Cv, ft"2/sec

o
&

J IIILHIH 1t IIllH[

T IIIIIIII

107 ; ] ; ] ; 1
100 1000 10000 100000
VERTICAL STRESS, psf

Project: Vogtle COL Location: B-3015 Project No.: 6141060286

Boring No.: B-3015 Tested By: BM Checked By: HJ

.| Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

| Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28"

{ Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT

0.85 =i 1 i L 1 1 l‘ i i § i 1 | i I} 1 i 1 1 1 l i1 1 1 l 1
- T e, \_@_\“ . =
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0.80 —---eeomeomeobemmeeo b e A
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0_70: ,,,,,,,,,,,,,,,,,,, C
511 -
0.60 1] s e a e i
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 27.56 28.31
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 91.1 98.66
Compression Index: 0 Saturation, % 87.52 107.89
Diameter: 2.5 in Height: 1 in Void Ratio 0.85 0.71
LLz 52 PL: 27 Pl: 25 GS: 2.70

Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

o | Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

~ { Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:30
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ
Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50'
Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28'
Soil Description: CLAY (CH)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sg.Rt. Log Ave.
pst in % min min ft~2/sec ft"2/sec ft"2/sec
i 100 0.00104 0.848 0.10 0.5 0.0 1.20e-005 0.00e+000 1.20e-005
2 500 0.00566 0.840 0.57 0.2. 0.1 3.03e-005 5.57e-005 3.92e-005
3 1e+003 0.008859 0.834 0.89 01 0.0 5.11e-005 0.00e+000 5.11e-005
4 2e+003 0.01606 0.820 1.61 0.3 0.1 1.65e-005 3.84e-005 2.31e-005
5 4e+003 0.02537 0.803 2.54 0.2 0.1 3.40e-005 6.40e-005 4.44e-005
6 8e+003 0.03907 0.778 3..91 0.2 0.1 3.50e-005 5.59e-005 4.31e-005
7 2e+003 0.03374 0.788 337 0.1 0.0 4.46e-005 0.00e+000 4.46e-005
8 1e+003 0.03055 0.794 3..05 0.3 6.2 2.06e-005 2.29e-005 2.17e-005
9 2e+003 0.03141 0.792 3.14 0.4 0.0 1.36e~005 0.00e+000 1.36e-005
10 4e+003 0.03415 0.787 3.42 0.7 0,0 7.27e-006 2.01e~-004 1.40e-005
11 8e+003 0.03942 0.777 3.94 0.4 0.0 1.35e-005 0.00e+000 1.35e-005
12 1.6e+004 0.05497 0.748 5.50 Ol 0::0 4.87e~005 1.84e-004 7.70e-005
13 3.2e+004 0.07464 0.712 7.46 0.1 0.0 3.75e-005 1.63e-004 6.09e~-005
14 6.4e+004 0.1019 0.662 192 0:4:2 0.0 2.65e-005 1.03e-004 4.22e-005
15 1.6e+004 0.0978 0.669 9.78 0.0 0.0 1.55e-004 0.00e+000 1.55e-004
16 4e+003 0.08777 0.688 8.78 0.2 0.0 2.84e-005 0.00e+000 2.84e-005
17 1e+003 0.07661 0.708 7.66 y s 1.3 4.23e-006 3.70e-006 3.95e-006
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

b lojzefo

s Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

# | Test No.: 7522

Saomple Type: Undisturbed

Elevation: 128.10’

. Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:55:08
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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25 R B et
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 8600 psf Water Content, 7% 34.26 34.02
Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 84.88 91.35
Compression Index: 0.12 Saturation, % 96.44 112.22
Diameter: 2.5 in Height: 1 in Void Ratio 0.93 0.80
LL: 65 PL: 36 Pl: 29 GS: 2.63

Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: Hi w3/

-1 Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

4 | Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10’

‘| Description: SILT (MH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:42:05
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ (1o tolzefe

| Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

| Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10’

1 Description: SILT (MH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:41:54
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 9600 psf Water Content, % 34.26 34.02
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 84.88 91.35
Compression Index: 0.12 Scaturation, % S6.44 112.22
Diameter: 2.5 in Height: 1 in Void Ratio 0.83 0.80
LL: 65 |PL: 36 PI: 29 GS: 2.63

Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ /4 /20/277

| Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10’

Description: SILT (MH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:41:54
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Project: Vogtle COL

Boring No.:

Sample No.: UD-1

Test No.:

7522

Soil Description:

Remarks:

O OoJOo U WN

c

oo W

r= 0.018

Applied
Stress
pst

100

500
le+003
2e+003
4e+003
8e+003
2e+003
1le+003
2e+003
4e+003
8e+003
. 6e+004
.2e+004
.4e+004
.6e+004
4e+003
1e+003

B-3017

SILT (MH)

Final
Displacement
in

0.004689
.02458
.02937
.03508
.04197
.05099
.04554
.04277
0.0445
0.04742
0.05158
0.06481
0.08069

0.1016

0.0948
0.08261
0.07082

[eNeololoNeloNoe]

DO OCOOODOOOOOOOOO

CONSOLIDATION TEST DATA

Location: B-3017
Tested By: BM
Test Date: 5/25/07

Sample Type:

1022 of 1625

Undisturbed

T50 Fitting

+RE.

min
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Log
min

QO OO ODOOODDOODODOOOOO
L leleleNeol oo lolololeNoNol ol e Re

Project No.:

6141060286

Checked By: HJ
Depth: 93.00°
Elevation: 129.10°

Coefficient of Consolidation

Sq.Rt.
ft~2/sec

.69e-006
.04e-005
.82e-006
.94e-005
.53e-005
.32e-005
.42e-004
.77e-006
.72e-004
.83e-005
.75e-005
.00e~-005
.70e-005
.82e-005
.85e-004
.12e-005
.93e-006
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HFHEHOMRMMONNOOOOORFHFOHTWOO

Log
£ft~2/sec

.00e+000
.00e+000
.68e-005
.08e-005
.25e-004
.06e-004
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.68e-005
.90e-004
.80e~004
.00e+000
.93e-004
.15e-005

Ave.
ft~2/sec

7.69e-006
4.04e-005
1.29e-005
2.94e-005
8.58e-005
6.13e-005
2.42e-004
3.77e-006
1.72e-004
7.83e-005
7.75e~005
4.69e-005
1.1%e-004
7.61e-005
1.85e-004
5.38e-005
5.87e-006



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17
Stress: 100. psf
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ

.{ Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

2 | Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10"

Description: SILT (MH)

Remarks:
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Thu, 11-0CT-2007 15:55:05



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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Project: Vogtie COL Location: B-3017 Project No.: 6141060286

Boring No.: B-3017 Tested By: BM Checked By: HJ

| Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: B~3017 Project No.: 6141060286

Boring No.: B-3017 Tested By: BM Checked By: HJ

Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

4 | Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10

" Description: SILT (MH)

Remarks:

1025 of 1625

Thu, 11-0CT-2007 15:55:05




2.8

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286

Boring No.: B-3017 Tested By: BM Checked By: HJ

-{ Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

| Test No.: 7522 Sample Type: Undisturbed Elevation: 128.10’

1 Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 17
Stress: 4000. psf
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10°

Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:55:05
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STRAIN, %

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 17
Stress: 8000. psf
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

4 Sample No.: UD-1

Test Date: 5/25/07

Depth: 83.00°

Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10'

“| Description: SILT (MH)

Remarks:
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4.4

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 2000. psf
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

4 Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00’

est No.: 7522

Sample Type: Undisturbed

Elevation: 129.10’

1 Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:55:05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286
Boring No.: B~3017 Tested By: BM Checked By: HJ
4 Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°
Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10"
Description: SILT (MH)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ

4 Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

1 Description: SILT (MH)
Remarks:
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4.3

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286

Boring No.: B~3017 Tested By: BM Checked By: HJ

4 Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

1| Test No.: 7522 Elevation: 129.10°

Sample Type: Undisturbed

‘| Description: SILT {MH)

Remarks:

Thu, 11-0CT-2007 15:55:
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R
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 17
Stress: 8000. psf
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

-{ Sampie No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

7‘ Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 12 of 17

Stress: 16000 psf
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Project: Vogtle COL

Location: B-3017

Project No.: 8141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10°

‘| Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:55:06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 13 of 17
Stress: 32000 psf
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286

Boring No.: B-3017 Tested By: BM Checked By: HJ

.1 Sampie No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

| Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

Constant Load Step: 14 of 17

TIME CURVES

Stress: 64000 psf
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

4 Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

| Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10°

‘I Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:55:06
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9.0

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 17
Stress: 16000 psf
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

| Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

| Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 17
Stress: 4000. psf
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Project: Vogtle COL

Location: B-3017 Project No.: 6141060286

Boring No.: B-3017

Tested By: BM Checked By: HJ

Sampie No.: UD~-1

Test Date: 5/25/07 Depth: 93.00°

" Test No.: 7522

Elevation: 129.10°

Sample Type: Undisturbed

! Description: SILT (MH)

Remoaorks:

Thu, 11-0CT-2007 15:55:06

1038 of 1625




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 17

Stress: 1000. psf
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Project: Vegtle COL Location: 8-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ

Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Project: Vogtle COL Location: B-3017 Project No.: 6141060286

Boring No.: B-3017 Tested By: BM Checked By: HJ

| Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

| Test No.: 7522 Sample Type: Undisturbed Elevation: 12910

| Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 34.26 34.02
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 84.88 91.35
Compression Index: O Saturation, % 96.44 112.22
Diometer: 2.5 in Height: 1 in Void Ratio 0.93 0.80
LL: 65 PL: 36 Pl: 29 GS: 2.63
Project: Vogtle COL Location: B-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ

Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

Q?MACTEC Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

1 Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°
Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10'
Soil Description: SILT (MH)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consclidation
Stress Displacement Ratio at End Sqg.Rt. Log Sg.Rt. Log Ave.,
psf in % min min ft"2/sec ft"2/sec ft 2/sec
1 100 0.004689 0.925 0.47 0.7 0.0 7.69e-006 0.00e+000 7.69e-006
2 500 0.02458 0.887 2.46 0.1 0.0 4.04e-005 0.00e+000 4.04e-005
3 1e+003 0.02937 0.878 2.94 0.7 0.1 7.82e-006 3.68e-005 1.29e-005
4 2e+003 0.03508 0.866 3.51 0.3 0.1 1.94e-005 6.08e-005 2.94e-005
B 4e+003 0.04197 0.853 4.20 0.1 0.0 6.53e~-005 1.25e-004 8.58e-005
6 8e+003 0.05099 0.836 5.10 0.1 0.0 4.32e-005 1.06e-004 6.13e-005
7 2e+003 0.04554 0.846 4.55 0.0 0.0 2.42e~-004 0.00e+000 2.42e-004
8 1le+003 0.04277 0.852 4.28 1.4 0.0 3.77e~-006 0.00e+000 3.77e-006
9 2e+003 0.0445 0.848 4.45 0.0 0.0 1.72e-004 0.00e+000 1.72e-004
10 4e+003 0.04742 0.843 4.74 0.1 0.0 7.83e-005 0.00e+000 7.83e-005
11 8e+003 0.05158 0.835 5.16 0.1 0.0 7.75e~-005 0.00e+000 7.75e-005
12 1.6e+004 0.06481 0.809 6.48 0.1 0.1 4.00e-005 5.68e-005 4.69e~-005
13 3.2e+004 0.08069 0.778 8.07 0.1 0.0 8.70e-005 1.90e-004 1.19e-004
14 6.4e+004 0.1016 0.738 10.16 0.1 0.0 4.82e-005 1.80e-004 7.61e-005
15 1.6e+004 0.0948 0.751 9.48 0.0 0.0 1.85e-004 0.00e+000 1.85e-004
16 4e+003 0.08261 0.775 8.26 0.2 0.0 3.12e-005 1.93e-004 5.38e-005
17 1e+003 0.07082 0.797 7.08 %.2 0.4 3.93e-006 1.15e-005 5.87e-006
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